PEDALIERA

PEDALS-PLATE

PEDALIER

. PEDAL
.. PEDALERA




ITEM PART NO CODE DESCRIPTION

1 6000400 PEDAL SUPPORT .

2 5004063 SCREW M5X25-N

3 5010223 CONNECTION ROD

4 5004045 WASHER §

5 6000219 INSERT ELBOW D8,R1/8
6 6000222 VALVE-B

7 5010049 HOSE 8-5MM

8 5011008 NUT M5

9 6000204 FORK SPRING PLATE

10 5004008 NUT M6

11 5010224 SCREW ST2.9X9.5

12 6000201 CAM BRACKET

i 5011003 SCREW M6X16 - o ]

14 6000211 CAM

156 5000007 WASHER 6

16 000217 | ClcamPLaTE

17 5006006 SCREW M6X25

18 6000215 SWITCH COVER

19 5010055 SWITCH

20 6000213 SWITCH SUPPORT

21 5010126 SCREW M5X16

22 6000209 o _ROTATIONSHAFT

23 6000210 CONNECTION ROD

24 6000212 . REVERSE LEVER

25 sooo068 | WASHER 4

26 5010040 WASHER 4

27 5010113 SCREW M4X16

28 5004036 BOLT M8X40 -

29 6000205 SPACER

30 5010053 CIRCLIP 14

3 6000228 WASHER-12x0.5

32 6000390 . BOTTOM SHAFT

33 5002060 NUT M8

34 5004032 R SCREW M6X20-N

35 5004031 SCREW M6X35

36 6000227 VALVE-A
| 37 5010058 WASHER 6

38 5010045 WASHER 5

39 6000218 INSERT TEE ,8MM,R1/8

40 6000391 PEDAL

41 6000220 TORSION SPRING

42 5004035 BOLT M8X55

43 6000203 TORSION SPRING BRACKET

44 6000214 PEDAL

45 6000216 SPRING

46 5010003 NUT M8

47 6000208 SPACER

48 6000398 BRACKET

49 5000018 WASHER 8

50 5010059 FITTING-TEE 78,R1/8"




